| T

,ry Ji \"7 |~ [/yg: t_ t‘.\“/ |~ No, S e AT B4 wRES No, EEE A 1Bk wRES

 MODEL (YES.No) TOOL No. N Nx—7=2777 0145354 1 [ 0413 0900 0003 | [43 [ZEv me?\ ] 1 | 0413 0900 0033
1 A== 1 | 0413 0900 0001 | |44 [ROw FLZTU>% 1 | 0413 0900 0034
V-2100 (00) 0413 0000 0000 S EE I, 1 | 0413 0900 0002 | | 45 [0U>4P14 1 [ 9010 1013 0000
3 |h\o<w—H—2 1 %1 46 |4y FTwa 1 | 0413 0900 0036
4 |N\o=—b—2Tva 1 | 0413 0900 0005 | [49 [oU~%P10 1 | 9010 1008 0000
Wi a0 53 | /v FRTYU 5 (phx8L) 1 | 0413 0900 0039 | [ 50 [(E@OEA%> 1 | 0626 0900 0049
54 [R—L4mm 1 | 9150 1005 0000 | [ 51 W7 7voa 1 | 0413 0900 0037
5 | 252 M7y — 1 | 0413 0900 0006 | |52 [gm@/ Lo 1 | 0413 0900 0038
6 |/ RTL—F 1 | 0413 0900 0007 | [ 55 [0U~%P9 1 | 9010 1007 0000
7B T4 71U (No8~No10)| 1 | 0413 0900 0008 | |56 |7o v X k/ULT 1 | 0413 0900 0041
8 |7>EL(5" 1 %1 57 |0 > %P9 1 | 9010 1007 0000
9 [UFr—u>s 1 | 0413 0900 0010 | |58 [gmmL/"— 1 | 0413 0900 0042
10 [0U>% 1 | 0413 0900 0011 | [ 59 [RFU> 5 E>(93x16L) 1 | 0628 0900 0012
1M [\o=—TL—L 1 [ 0413 0900 0012 | [ 60 [ta8HL/\— 1 | 0413 0900 0043
12 [e>no<— 1 | 0413 0900 0013 | [ 62 |[RF U5 (p3x16L) 1 | 0628 0900 0012
14 RS54 /\— 1 | 0413 0900 0014 | [ 64 [RFU> T E>(93x22L) 1 | 0628 0900 0013
15 |[ZR—% 1 | 0413 0900 0015 | [ 65 [RF v 71U~ ZIRTW-15 1 | 9040 3005 0000
AN 16 [\o=—4—2\vF> 1 | 0413 0900 0016 | |67 [A>Lv FDvw 1 | 0413 0900 0045
ONOXO D6 21 [RTU5 7w v M6 4 | 0626 0900 0018 | | 68 [&fI7 v> +—(M5) 1 | 0413 0900 0046
A\:i ®e® ® @D '@ 22 |[AEIRITRIL FM6 X20 4 ] 8070 3034 0000 | [ 69 [7vov—ExzoMmsx100)] 1 | 0413 0900 0047
@) a) @@ @D) @) @)n@ = @, @, E-5-F-A7ky7 Jlo-Suoss-T6] 1| 0413 0900 0018 | [70 [7—ZA5— 1 | 0413 0900 0048
25 [E—4—4—2X 1 [ 0413 0900 0019 | [ 71 [RFU>5 7w vMe 4 | 0626 0900 0018
o1 27 [R=b_7U>56202zCM | 1 | 9100 4006 0000 | | 72 [Ams~atRiL kM6 x20 4 | 8070 3034 0000
& 28 [T F7L—F 1 [ 0413 0900 0021 | [ 73 [7ov 2 &1 ¥L 1 | 0413 0900 0051
29 |[o—5— 1 | 0413 0900 0022 | [ 74 [RFU> 5> (p3x18L) 1 | 0413 0900 0052
30 iR 5 104130900 0023 | [75 [/ wFRTU~F(@4x120) | 1 | 0723 0900 0027
STV T (No31No32)| 1 | 0413 0900 0024 | | 76 [R—JL4mm 1 | 9150 1005 0000

Dav & 31 [vura 1 | 0413 0900 0025

g L ® 32 [RFU> T (p3%8L) 2 | 0413 0900 0026 (RS

5 ) 33 [T FTL—F 1 | 0413 0900 0021 2y FD 34> F20-PM 1 | 9690 0002 0000

&® 34 [T E (93 X8L) 1 | 0413 0900 0026

ONENG) 35 [R—ILRT7 1> 456202CM 1 | 9100 1022 0000

69-¢€ g 36 [E—4—4—ZI\vF> 1 | 0413 0900 0030

=@ 41 [z MLTyoa 1 | 0413 0900 0031

42 [zOv FLEY 1 | 0413 0900 0032

MEDOBWRITERTIEIMATEE A, L5 (1) OCP AV TU—F) TTEXFEL,

QY a22vxenxen

041300-2002




Y yoxko7a

IMPACT WRENCH

( MODEL (YES.No.) TOOLNo. )
V-2100 (00) 0413 0000 0000

mExploded View

amﬂimnn qa qa

0

o

OHI-O—C%

(0

)
y
® QO

¢

YOKOTA INDUSTRIAL CO.,LTD.

25 |Motor Case

0413 0900 0019

71

Spring Washer (M6)

0626 0900 0018

27 |Ball Bearing 6202ZCM

9100 4006 0000

72

Hex. Socket Head Bolt M6x20

8070 3034 0000

131 =N [N N N

mParts List
No, Name of Parts Per Parts No, No, Name of Parts Per Parts No,
Set Set
Hammer Case Assy.(No,1-4,53,54) |1set| 0413 0900 0003 43 |Throttle Valve 1 0413 0900 0033
1 |Cover Seal 1 0413 0900 0001 44 |Throttle Spring 1 | 0413 0900 0034
2 |Oil Seal 1 | 0413 0900 0002 45 |O-Ring P14 1 19010 1013 0000
3 |Hammer Case 1 T 46 |Inlet Bushing 1 0413 0900 0036
4 |Hammer Case Bushing 1 0413 0900 0005 49 |O-Ring P10 1 ] 9010 1008 0000
53 |Spring (p4x8L) 1 0413 0900 0039 50 [Oil Plug Screw 1 | 0626 0900 0049
54 |Ball4mm 1 ] 9150 1005 0000 51 [Valve Bushing 1 | 0413 0900 0037
5 |Thrust Washer 1 | 0413 0900 0006 52 [Reverse Valve 1 0413 0900 0038
6 |Side Plate 1 | 0413 0900 0007 55 [O-Ring P9 1 9010 1007 0000
Anvil Assy. (No,8-10) 1set| 0413 0900 0008 56 [Adjust Valve 1 | 0413 0900 0041
8 |Anvil (1.5") 1 ® 1 57 [O-Ring P9 1 ] 9010 1007 0000
9 |Retainer Ring 1 0413 0900 0010 58 |Reverse Lever 1 0413 0900 0042
10 |O-Ring 1 0413 0900 0011 59 [Spring Pin (¢p3x16L) 1 | 0628 0900 0012
11 |Hammer Frame 1 0413 0900 0012 60 |Throttle Lever 1 0413 0900 0043
12 |Pin Hammer 1 | 0413 0900 0013 62 [Spring Pin (¢3x16L) 1 0628 0900 0012
14 |Driver 1 | 0413 0900 0014 64 |Spring Pin (p3x22L) 1 | 0628 0900 0013
15 |Spacer 1 | 0413 0900 0015 65 |Snap Ring IRTW-15 1 | 9040 3005 0000
16 |Hammer Case Packing 1 0413 0900 0016 67 [Inlet Washer 1 | 0413 0900 0045
21 |Spring Washer (M6) 4 | 0626 0900 0018 68 [Toothed Washer (M5) 1 ] 0413 0900 0046
22 |Hex. Socket Head Bolt M6x20 | 4 | 8070 3034 0000 69 [Inlet Screw (M5x%10L) 1 ] 0413 0900 0047
Motor Case Assy.(No,25-52,55-76) |1set| 0413 0900 0018 70 [Case Cover 1 0413 0900 0048
4
4
1
1
1
1

28 |End Plate 0413 0900 0021 73 |Adjust Dial 0413 0900 0051
29 |Rotor 0413 0900 0022 74 |Spring Pin (¢3x18L) 0413 0900 0052
30 |Vane 0413 0900 0023 75 |Spring (p4x12L) 0723 0900 0027
Cylinder Assy. (No,31,32) 1set| 0413 0900 0024 76 |Ball4mm 9150 1005 0000
31 |Cylinder 0413 0900 0025
32 |Spring Pin (¢3x8L) 0413 0900 0026 Standard Accessories
End Plate 0413 0900 0021 Touch Joint 20-PM 1 | 9690 0002 0000

34 |Spring Pin (@3x8L)

0413 0900 0026

35 |Ball Bearing 6202CM

9100 1022 0000

36 |Motor Case Packing

0413 0900 0030

41 |Throttle Bushing

N NN VN NS N I Y N 7Y

0413 0900 0031

42 |Throttle Pin

1

0413 0900 0032

The part “3%” can not be supplied individually. So please order it as a unit of assembly shown by arrow mark (1) .

041300-2002




